
 

 

 

  

Small-scale Water Supply and 
Sanitation in Rural Areas 
White Paper 

Co-funded by  
the European Union and P.R. China 
 



1 
     White paper   
    
     10.5.2022 
 
 
 
 

 Twitter @ChinaEUwater         #CEWP          www.cewp.eu          cewp.mwr.gov.cn 

Project ID: 23703265 
 
Versions 

 

 10.5.2022 FIJAUP 
FITIAH/ 
FIJAUP 

FITIAH/ 
FIJAUP 

READY 

 3.5.2022 FIJAUP 
FITIAH/ 
FIJAUP 

FITIAH/ 
FIJAUP 

DRAFT 

 25.4.2022 FIJAUP FITIAH 
FITIAH/ 
FIJAUP 

WORK 
TEMPLATE 

Notes Date Accepted Checked Made by Version 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  

 

http://www.cewp.eu/


 

 

Table of contents 

1 Introduction ................................................................................... 1 
[...]
fertilizers, and raw materials. The efficiency is better compared to multiple small 
biogas plants, but the ecosystem is controlled locally. [24, 25, 26]  

 

Figure 2 Pirkanmaa's biogas ecosystem [26]. 

A Braunschweig model combines urban sewage and rural bioenergy to form a 
water-nutrient-energy cycle. First the sewage from municipalities is mechanically 

Local biogas 
production

Municipality

Transport

Energy 
distribution 
(national)

Services

Farms and 
plant 

production

Industry

http://www.cewp.eu/


10 
     White paper   
    
     10.5.2022 
 
 
 
 

 Twitter @ChinaEUwater         #CEWP          www.cewp.eu          cewp.mwr.gov.cn 

and biologically purified in the Steinhof sewage treatment plant. The treated 
sewage is then used for irrigation in the fields of their association members. This 
gives the plants both water and nutrients. Both food and energy crops are 
produced. The latter is used in the Braunschweig biogas plant, which generates 
electricity and heat for households. [27] 

Fractions to utilize 

Sewage concentrates are used as mineral source for agriculture. Resources 
recovered from the small-scale treatment are for example nutrients such as 
phosphorus and nitrogen. Also, water can be reused even as drinking water [10]. 

Sewage sludge processed in a biogas plant and/or a compost are further utilized in 
the agriculture, especially in the Nordic countries [28]. Separated solids are 
further processed into a fertilizer or used in the fields as such. The liquid fraction 
is further processed into nutrient-rich concentrate which can be used as an 
industrial raw material in addition to its usage as a fertilizer. However, organic 
fertilizer products produced in the biogas plant process are not exempted from 
REACH registration by the European Chemicals Agency unlike fertilizer 
preparations produced by composting which hinder the utilization. [29] 

To promote market creation, an obligation to use recycled phosphorus as part of 
products (blending obligation) should be placed. A state’s support for farmers 
using recycled nutrients could also be considered. The use of recycled fertilizer 
products could be favoured for tax purposes, for example by imposing a tax on 
mineral-based fertilizers or with a carbon compensation fee paid to farmers. [29] 

Even though the reuse of purified sewage is not widely applied, there are some 
examples in Europe. For example, in Spain drinking water sources aren’t 
abundant. Holmen paper mill reuses its white water from the paper machine after 
ultrafiltration to paper machine showers. European actors see that the future lies 
in the recycling of water for industrial operators, gardening or infiltration to boost 
groundwater formation [29, 28]. 

4.3 Water supply in Finnish archipelago town called Pargas 

Pargas is a small town in south-western Finland. From the water distribution point 
of view, the municipality consists of a centre on the mainland and three rural 
islands. Drinking water for the town centre is bought from a wholesale water 
company called Turku Region Water Ltd and owned by nine Turku region 
municipalities. Water purchased from Turku Region Water Ltd. is routed via 100-
kilometer-long line with a diameter of 1,200 mm. Pargas town centre has its own 
biochemical sewage treatment plant in the mainland, and the municipality also 
owns and takes care of the water and sewage treatment plants in islands. The 
treatment plants on the rural islands are described in the following paragraphs.  
[30] 

4.3.1 Nauvo 

On the largest island called Nauvo there are approximately 250 properties joined 
to the water supply network, and drinking water is made from groundwater in two 
water treatment plants from which the water is led to waterworks on the centre 
of the island. In the waterworks of the centre, there is a 200 m³ water tank and 
two frequency-controlled pumps maintaining a stabilized pressure of four bars. All 

http://www.cewp.eu/


11 
     White paper   
    
     10.5.2022 
 
 
 
 

 Twitter @ChinaEUwater         #CEWP          www.cewp.eu          cewp.mwr.gov.cn 

the water goes through UV-disinfection before leaving the plant. The waterworks 
of the centre is visited daily by personnel for operational control and the average 
flow is 102 m³/d. [30] 

One of the water treatment plants in Nauvo is built in 2005 and its purification 
technique is based on NatWat’s method which does not require an addition of 
chemicals. The water is finely distributed and aerated with a fan in containers 
containing a biological filter. This process breaks down the manganese into 
manganese dioxide. At the same time, the oxygen supply raises the pH of the 
water and converts the divalent iron into trivalent, solid iron. The water is then 
filtered with sand and lime mass to filter out iron and manganese. A stable water 
with a pH value of 8 is obtained without chemical pH control. The water is then 
collected in a basin holding 50 m³, from where it is pumped via UV-filters to the 
plant in centre as needed. The filters are backwashed manually when necessary. 
The maximum filtration rate is 12 m³/h. On the other water treatment plant 
water is treated with a contact filter which is a continuously working sand 
filtration solution. After filtering the pH of the water is adjusted and the last 
treatment on-site is UV-disinfection. [30, 31] 

The sewage is treated in a small plant with an average flow of 210 m³/d and 
design flow 18 m³/h. The plant is using a rotating biochemical filter as a 
treatment method. Phosphorus is removed by post-precipitation with poly 
aluminium chloride. The sludge is collected from the bottom of the pre- and post-
clarification tanks to the sludge compaction tank and dried with a screw dryer. 
[30]  

4.3.2 Korppoo 

On the second island called Korppoo there are approximately 150 properties 
joined to the water network, and the water is made from fresh water coming from 
a marshland to a small pond and from the brackish water. The fresh water 
contains a lot of humus and iron. First the freshwater is passed through a 
softening filter (cation filter) then it is aerated inside an aeration column. Finally, 
the water passes through a limestone filter, so the alkalinity and pH level become 
appropriate. The water is then led to a 60 m³ storage tank and from there through 
the UV-disinfection to the islands network. Drinking water made from the brackish 
water is first pumped to a container from which it is led to three sand filters. 
After sand filtration, the water is refined in two ionization filters which are 
regenerated with NaCl when needed. Then water is led to two bag filters having 
two different pore sizes to go through. After membrane filtration it is time for 
reverse osmosis. From reverse osmosis, the water goes to two containers of size 
four m³. From these containers, the water is pumped through a neutralization 
filter to adjust the pH. The filter mass has a brand name MagnoDol. Finally, the 
water goes through UV-disinfection and to the distribution network. The average 
flow from both water treatment plants together is 55 m³/d. [30] 

In Korppoo island, the sewage is treated with a rotating biochemical filter and a 
post-precipitation of phosphorus with poly aluminium chloride. The sludge is 
collected from the bottom of the pre- and post-clarification tanks. The design 
flow is 8 m³/h with a maximum of 15 m³/h. [30] 

http://www.cewp.eu/


12 
     White paper   
    
     10.5.2022 
 
 
 
 

 Twitter @ChinaEUwater         #CEWP          www.cewp.eu          cewp.mwr.gov.cn 

4.3.3 Houtskär 

On the smallest island called Houtskär there are approximately 50 properties, and 
the water is made from ground and brackish water. The ground water is first 
aerated and then led through plastic briquettes with favourable microbial growth 
to remove iron and manganese. After this, the water is treated with sand filtering 
to remove remaining humus, manganese, and iron. From sand filtering the water 
is led through a lime filter to raise pH and alkalinity. The brackish water is first 
pumped to basins and then led to a bag filter with the roughest pore size. Then 
water goes through rapid sand filtration. The sand filters are rinsed automatically. 
After sand filtration, the water is led to another bag filter which has smaller pore 
size than the first one. Before reverse osmosis, the water goes through a cartridge 
filter. After reverse osmosis waters pH is adjusted with the same lime filters used 
for ground water. Treated water from both resources is led to storage basins 
where the water is constantly on the move. From storage basins, the water is 
pumped to a distribution network via UV-disinfection. The average flow from the 
plant is 17 m³/d. [30] 

In Houstkär island, the sewage is also treated with a rotating biochemical filter 
and a post-precipitation of phosphorus with poly aluminium chloride. The sludge is 
collected from the bottom of the pre- and post-clarification tanks. The design 
flow is 6 m³/h with a maximum of 9 m³/h. [30] 

5 Future 
The chapter highlights the most interesting new technologies in small-scale 
drinking water production as well as in sewage treatment. Also, a future scenario 
is created. 

5.1 Promising drinking water technologies 

One option to purify drinking water is to use a modular on-site system. For 
example, a Belgian company Bosaq has developed a modular drinking water 
purification system which purifies fresh water, brackish water or salt water into 
drinking water using solar energy. The system called SolarAq has pre-filtration to 
remove suspended solids and organics and membrane filtration for more 
sophisticated purification. The membrane filtration is based on ultrafiltration, 
nanofiltration and reverse osmosis. The final disinfection is made with LED-UV 
technology. The system has a battery pack so it can be used easily also in the 
areas where electricity is not available although there is also a possibility to plug 
the system via electricity grid. [32] 

The atmospheric water generators (AWG) are a promising technology. For 
example, Italian company Veragon produces technology which replicates the 
natural cycle of water. The humidity condenses from the atmosphere onto the 
ground and percolates into the soil. The soil then enriches the water by minerals. 
The machines of Veragon do the same and treat them with ozone and UV light to 
ensure sterilization. Then the water is mineralized. [33] There are multiple other 
companies located in Europe that produce AWG-machines too, especially from 
Italy and Spain [34].  

http://www.cewp.eu/


13 
     White paper   
    
     10.5.2022 
 
 
 
 

 Twitter @ChinaEUwater         #CEWP          www.cewp.eu          cewp.mwr.gov.cn 

5.2 Promising sewage treatment technologies 

Rietland produces natural treatment systems with plants and their innovations 
have been mentioned in discussions about promising sewage treatment 
technologies. Their products include PhytoAir, Phytoparking and Phytocube. They 
are constructed wetlands/reed beds. They consume low energy, have little 
malfunctions, need minimal maintenance, and have a long service life. Phyto-
series add extra oxygen to the filter bed which increases the filter's treatment 
efficiency and reduces the required area of the filter. This technology is a 
combination of aerated reed beds (Forced Bed Aeration (FBA®)) and two-stage 
system where the sewage flows first through a vertical filter and then through a 
horizontal one. In addition to the Phyto series Rietland also produces classic reed 
beds such as horizontal and vertical subsurface flow wetlands as well as surface 
flow wetlands.  

5.3 Future scenarios 

In discussion about the future of sewage treatment, separating sewage in houses is 
mentioned. There urine, grey water and rainwater are collected separately and 
treated each in its own way. Urine can be used as a fertilizer, and both rainwater 
and grey water for irrigation. The grey water and rainwater can be used for 
flushing toilets if one has a conventional toilet system. Even a local secondary 
network for non-drinking water can be used. In any case, the drinking water usage 
will be reduced. [10] 

There is plenty of thermal energy in sewage. In discussion about the future of 
sewage treatment, it is seen that this potential should be harnessed. For example, 
Greengineering specialize in harvesting & reusing waste thermal energy. The heat 
can be captured for example from shower outlet. The heat recovery units are 
suitable for commercial or domestic installations. [35] 

  

http://www.cewp.eu/


14 
     White paper   
    
     10.5.2022 
 
 
 
 

 Twitter @ChinaEUwater         #CEWP          www.cewp.eu          cewp.mwr.gov.cn 

6 Conclusions 
There is a wealth of expertise in water and wastewater treatment methods in 
Europe. Drinking water can be made from ground water, fresh water, brackish 
water or even salt water. The treatment methods used depends on the water 
source and water quality, so before choosing the method used it is recommended 
to define the water quality in a laboratory. Some treatment methods are very 
easy and inexpensive to use and maintain, but some of them requires more 
professional skills and knowledge. Many of the drinking water treatment methods 
require a power source. If electricity is not available, there are also solar-powered 
devices on the market.  

The sewage can be separated to grey and black waters. Even though the paper 
discusses the treatment of sewage, it is getting more popular to use dry toilets 
and treat the grey water fraction separately. Ground absorption and filtration, 
small-scale treatment plants and reed fields or wetlands are examples of the 
sewage treatment technologies used in Europe. Grey waters can also be treated in 
seepage pits or grey water filters. From smaller units, sludge formed in small-
scale treatment is usually transported to bigger plants for processing. The 
concentrates formed there can be used as a mineral source for agriculture. Also, 
the water fraction is reused though the reuse of purified sewage is not widely 
applied. 

  

http://www.cewp.eu/


15 
     White paper   
    
     10.5.2022 
 
 
 
 

 Twitter @ChinaEUwater         #CEWP          www.cewp.eu          cewp.mwr.gov.cn 

7 Acknowledgements 
The paper is written for Centre for Economic Development, Transport, and the 
Environment of Southwest Finland by M.Sc. (Tech.) Tia Savolainen and M. Eng 
Jaana Pulkkinen from Sweco Finland. M.Sc. (Tech.) Antti Ryynänen from Sweco 
Finland acted as a project manager as well as a contributing expert. Pekka 
Parkkila from Centre for Economic Development, Transport, and the Environment 
of Southwest Finland acted as a subscriber and contributing expert. 

The experts interviewed by a survey are: 

• Steven Raes, Sweco, Belgium 

• Dr. Heinrich Herbst, Sweco, Germany  

• Vesa Arvonen, Suomen Vesihuolto-osuuskunnat RY 

The experts interviewed in person: 

• Henrik Roms, Pargas Water Services 

  

http://www.cewp.eu/


16 
     White paper   
    
     10.5.2022 
 
 
 
 

 Twitter @ChinaEUwater         #CEWP          www.cewp.eu          cewp.mwr.gov.cn 

References 

[1]  Maa ja Metsätalousministeriö, Circular Economy in Water Sector work shop 13.5.2020, 2020.  

[2]  Sitra, Kierrolla kärkeen - Suomen tiekartta kiertotalouteen 2016-2025, 2016.  

[3]  World business council for sustainable development, Business guide to circular water management, 2017.  

[4]  N. A. Angelakis ja X. Yun Zheng, ”Evolution of Water Supply, Sanitation, Wastewater, and Stormwater 
Technologies Globally,” Multidisciplinary Digital Publishing Institute, 2015. 

[5]  G. Lofrano and J. Brown, "Wastewater management through the ages: A history of mankind," Science of the 
Total Environment, pp. 5254-5264, 2010.  

[6]  V. Tompuri, "Lietteen kuivausmenetelmät ja hyötykäyttö tehostuvat," Tekniikka ja Talous, 2006.  

[7]  B. Rickert, M. Samwel, E. Shinee ja F. a. S. O. Kozisek, ”Status of Small-Scale Water Supplies in the WHO 